450 RALLYE FACTORY REPL. 2005 <2005><EU><9499E9>

FRONT WHEEL
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Pos Part Number Description Additional Text Quantity
1 58509010000 FRONT WHEEL CPL. RALLY 2001 1.00
2 58509009000 FRONT HUB MILLED RALLY 01 1.00
3 58509011000 BEAR.SPACER BUSHING 1.00
4 0625069068 Grooved ball bearing 6906 2.00
5 58509013044 SPACER BUSHINGS SET FR.WHEELO02 2 PIECES (LEFT+RIGHT) 1.00
6 0760354771 Radial shaft seal 35X47X7 TC 2.00
7 58509069000 SPOKES CPL. RALLY 2001 18 LE. + 18 RI. + 36 1.00
NIPPLES
9 58509071000 SPOKE L/S FR. WHEEL RALLYE 01 18.00
10 58509171000 SPOKE R/S FR. WHEEL RALLYE 01 18.00
11 58509072000 SPOKE NIPPLE FOR RALLY 2001 36.00
12 58509070100 FRONT RIM 1,60X21" 36H RALLYO 1.00
13* 50309073000 Tube protector 21" 1.00
15 58509083000 KEY F. FRONT AXLE SCREW 1.00



19 6899785 LOCTITE 243 BLUE 5 ML 1.00
20 58309060100 BRAKE DISK FRONT D=300MM '96 1.00
21 0015060163 HH COLLAR SCREW M 6X16 WS=8 FE, FS 4.00
22 56509064100 Self locking nut M6 - 10 1.00
23 0015060203 HH COLLAR SCREW M 6X20 WS=8 2.00
24 0439060003 HEXAGON NUT DIN0439-M 6 LOW 1.00
30 58509081100 FRONT AXLE D=30MM 04 1.00
32 58509082000 COLLAR SCREW FRONT AXLE 03 1.00
35 51009100100 RIM LOCK VM1 (1,60") ONLY FOR 19" WHEEL 1.00
36 50310090050 NUT FOR WHEEL HOLDER '96 1.00

* = New part




